
NOTICES
DELAWARE RIVER

BASIN COMMISSION
Meeting and Public Hearing

The Delaware River Basin Commission (Commission)
will hold an informal conference followed by a public
hearing on Thursday, October 22, 2009. The hearing will
be part of the Commission’s regular business meeting.
Both the conference session and business meeting are
open to the public and will be held at the Commission’s
office building, located at 25 State Police Drive, West
Trenton, NJ.

The conference among the commissioners and staff will
begin at 10:45 a.m. and will consist of an update on
implementation of the 2004 Water Resources Plan for the
Delaware River Basin; recommendations of the Flood
Advisory Committee on floodplain management; and a
presentation by a Decree Party representative on New
York City’s planned temporary tunnel shutdown.

The subjects of the public hearing to be held during the
1:30 p.m. business meeting include the dockets listed as
follows:

1. Knoll, Inc., D-1974-162-3. An application for the
renewal of a 0.073 mgd discharge of industrial waste and
noncontact cooling water from Knoll, Inc.’s industrial
wastewater treatment plant (IWTP). The project IWTP
discharges to the Perkiomen Creek, which is a tributary
of the Schuylkill River. The project IWTP is located in
Upper Hanover Township, Montgomery County, PA.

2. Doylestown Borough, D-1979-018 CP-4. An applica-
tion for the renewal of a groundwater withdrawal project
with an expired Commission docket, to continue a with-
drawal of up to 50.6 mg/30 days to supply the applicant’s
public water supply system from existing Well Nos. 7—12
in the Stockton Formation. The project is located in the
Neshaminy Creek Watershed in the Borough of Doyles-
town, Bucks County, PA, and is located in the southeast-
ern Pennsylvania Ground Water Protected Area.

3. Nestle Purina PetCare Company, D-1984-002-4. An
application for the renewal of a groundwater withdrawal
project to continue the withdrawal of 25.92 mg/30 days to
supply the applicant’s industrial processes from existing
Wells Nos. 2 and 4—6, completed in the Beekmantown
Formation Aquifer. The project is located in the Jordon
Creek Watershed in South Whitehall Township, Lehigh
County, PA and within the drainage area to the section of
the nontidal Delaware River known as the Lower Dela-
ware, which is designated as Special Protection Waters.

4. Leidy’s, Inc., D-1993-021-2. An application for the
renewal of a groundwater withdrawal project with an
expired Commission docket, to continue a withdrawal of
up to 3.45 mg/30 days to supply the applicant’s industrial
manufacturing processes from existing Well Nos. PW-1,
PW-2, and PW-3 in the Brunswick and Lockatong Forma-
tions. The project is located in the Skippack Creek
Watershed in Souderton Borough, Montgomery County,
PA, and is located in the southeastern Pennsylvania
Ground Water Protected Area.

5. Deerwood Country Club, D-1994-006-3. An applica-
tion for renewal of a groundwater and surface water
withdrawal project to continue the withdrawal of 6.7
mg/30 days to supply the irrigation system at the

Deerwood Country Club from existing Wells Nos. 1 and 2
and two existing surface water intakes. The project wells
are located in the Englishtown Formation, and all wells
and intakes are located in the Assiscunk Creek Water-
shed in Westhampton Township, Burlington County, NJ,
in New Jersey Critical Water Supply Area 2.

6. Upper Hanover Authority, D-2004-017 CP-2. An ap-
plication to approve the renewal of the Upper Hanover
Authority Perkiomen (WWTP). The WWTP will continue
to discharge 0.098 mgd of treated sewage effluent to
Perkiomen Creek, a tributary of the Schuylkill River. The
facility is located in Upper Hanover Township, Montgom-
ery County, PA.

7. City of Bethlehem, D-1971-078 CP-2. An application
to update the docket for the City of Bethlehem’s WWTP
to reflect an increase in the hydraulic design capacity of
the WWTP from 15.5 mgd to 20 mgd. The expansion
occurred in 1995 without the Commission’s approval. The
WWTP will continue to discharge primarily to the Lehigh
River at River Mile 183.66—9.51 (Delaware River—
Lehigh River). Additionally, the old discharge outfall
(Outfall 006 now acts as an emergency outfall and is
located at River Mile 183.66—9.5—0.3 (Delaware River—
Lehigh River—Saucon Creek). The project WWTP is
located within the drainage area to the portion of the
nontidal Delaware River known as the Lower Delaware,
which is designated as Special Protection Waters, in
Bethlehem, Northampton County, PA.

8. New Jersey American Water Company, D-1981-073
CP-4. An application for an existing groundwater with-
drawal project to continue the withdrawal of 12.8 mg/30
days to supply the applicant’s Homestead public water
supply system from existing Well Nos. 1 and 2 completed
in the Upper Potomac/Raritan/Magothy Aquifer. The
project is located in the Assiscunk Creek Watershed in
Mansfield Township, Burlington County, NJ and is lo-
cated in the New Jersey Critical Water Supply Area 2.

9. Stroudsburg Borough, D-1986-011 CP-2. An applica-
tion for the approval of an expansion to the existing
Stroudsburg Borough WWTP. The applicant proposes to
expand the WWTP by adding a sequencing batch reactor
(SBR) system, along with new headworks, equalization
tanks, tertiary cloth media filters, UV disinfection, and a
new outfall. The 2.5 mgd WWTP will be expanded to treat
an average annual daily flow rate of 4.5 mgd. The WWTP
will continue to discharge to McMichael’s Creek.
McMichael’s Creek is a tributary to the Brodhead Creek,
and the project WWTP is located within the drainage
area to the section of the nontidal Delaware River known
as the Middle Delaware, which is classified as Special
Protection Waters. The facility is located in the Borough
of Stroudsburg, Monroe County, PA.

10. Delaware County Solid Waste Authority, D-1989-
018 CP-4. An application for the approval of the modifica-
tion and expansion of the Delaware County Solid Waste
Authority’s Rolling Hills leachate treatment plant (LTP)
from 0.08 million gallons per day (mgd) to 0.115 mgd.
Modifications include a clarifier, new ozone system, addi-
tional blowers, new pumps, and new boilers to ensure
treatment process comply with permit limitations such as
color, ammonia, and total dissolved solids. The LTP treats
leachate from the Rolling Hills landfill and discharges to
the Manatawny Creek at River Mile 92.47—54.15—12.2
(Delaware River—Schuylkill River—Manatawny Creek)

5927

PENNSYLVANIA BULLETIN, VOL. 39, NO. 41, OCTOBER 10, 2009



through a diffused outfall. The project LTP is located in
Earl Township, Berks County, PA.

11. Baer Aggregates, Inc., D-1990-018-3. An application
for the modification of an existing groundwater with-
drawal project to include the addition of a surface water
withdrawal from a groundwater-fed dewatering pit. The
project proposes to continue withdrawal of 38.0 mg/30
days to supply the applicant’s sand and gravel washing
operations from existing Well Nos. 1—4 and the proposed
dewatering pit. The project withdrawals are located in the
Kittatinny Formation in Pohatcong Township, Warren
County, NJ.

12. Gloucester County Utilities Authority, D-1990-074
CP-3. An application for the continued approval of a 27
mgd discharge of treated wastewater from the Gloucester
County Utilities Authority (GCUA) WWTP. On May 6,
2009, the Commission approved Docket No. D-2008-27-1
for the West Deptford Energy Station (WDES). WDES
was approved to withdraw up to 7.5 mgd of GCUA’s
effluent for cooling water purposes and to discharge
approximately 2.0 mgd of contact cooling water back into
GCUA’s effluent stream. As a result of the WDES ap-
proval, a TDS and thermal mixing zone are required for
the GCUA discharge (Outfall No. DSN001A). This appli-
cation includes a thermal mixing zone of 164 feet and a
TDS mixing zone of 105 feet, both applicable to Outfall
No. DSN001A. The project WWTP is located in Water
Quality Zone 4 at River Mile 89.7 (Delaware River), in
West Deptford Township, Gloucester County, NJ.

13. Evesham Municipal Utilities Authority, D-1991-015
CP-3. An application for approval to construct three new
infiltration basins and the related force main required for
conveyance. Docket No. D-1991-015 CP-2 approved the
discharge of treated effluent to two infiltration basins and
a spray field for the Kings Grant WWTP. The three new
infiltration basins will replace the spray field component
of the treatment process. The project WWTP and appurte-
nant facilities are located adjacent to a UNT to the South
Branch Rancocas Creek near River Mile 111.06—15.41—
8.65—0.36 (Delaware River—Rancocas Creek—South
Branch Rancocas Creek—UNT). The facilities are located
along Tomlinson Mill—Taunton Road, in Evesham Town-
ship, Burlington County, NJ.

14. Borough of Woodstown, D-1999-004 CP-2. An appli-
cation for approval of a groundwater withdrawal project
to supply up to 13 mg/30 days of water to the applicant’s
public supply distribution system from new Well No. 6
and to increase the existing withdrawal from all wells
from 18.1 mg/30 days to 18.843 mg/30 days. The project is
located in the Salem River and Oldmans Creek Water-
sheds in Woodstown Borough, Salem County, NJ.

15. Quakertown Borough, D-2000-064 CP-2. The pur-
pose of this project is to approve the addition of new Well
No. 9 to the docket holder’s distribution system and to
continue to provide up to 51.1 mg/30 days of water to the
docket holder’s distribution system. The proposed total
allocation of groundwater is not an increase in allocation
from the prior docket. New Well No. 9 will replace
existing Well No. 7 due to declining production rates. The
docket holder will retain Well No. 7 as a back-up source
of water. The project is located in the Brunswick Forma-
tion in the Tohickon Creek Watershed in Quakertown
Borough, Bucks County, PA and is located in the south-
eastern Pennsylvania Ground Water Protected Area. This

withdrawal project is located within the drainage area to
the section of the nontidal Delaware River known as the
Lower Delaware, which is classified as Special Protection
Waters.

16. Penn Estates Utilities, Inc., D-2003-036 CP-2. An
application for approval of a groundwater withdrawal
project to supply up to 1.296 mg/30 days of water to the
applicant’s public water supply system from new Well No.
8 and to increase the existing withdrawal from all wells
from 10.80 mg/30 days to 12.025 mg/30 days. The in-
creased allocation is requested to meet current needs in
service area demand. The project is located in the Trim-
mers Rock Formation in the Brodhead Creek Watershed
in Stroud Township, Monroe County, PA. The site is
located within the drainage area to the section of the
nontidal Delaware River known as the Middle Delaware,
which is designated as Special Protection Waters.

17. City of Bordentown, D-2004-011 CP-2. An applica-
tion for the renewal of a groundwater withdrawal project
to increase withdrawal from 96 mg/30 days to 118 mg/30
days to supply the applicant’s public water supply system
from existing Well Nos. 1—4 completed in the Potomac/
Raritan/Magothy Aquifer. The increased allocation is re-
quested to meet projected increases in service area de-
mand. The project is located in the Crosswicks Creek
Watershed in Hamilton Township, Mercer County, NJ.

18. U.S. Army Corps of Engineers (USACE), D-2005-32
CP-2. An application for approval to modify the existing
spillway of the Prompton Dam. The project proposes to
extend the existing 85-feet long spillway to approximately
130 feet. The project also includes the construction of a
soil retention wall and other improvements to the spill-
way, as well as a new operations building and access
bridge. The Prompton Dam is a flood control structure
located on the West Branch Lackawaxen River in
Prompton Borough, Wayne County, PA. The dam is
located within the drainage area to the section of the
nontidal Delaware River known as the Upper Delaware
which is classified as Special Protection Waters.